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QUALITY ASSURANCE CERTIFICATE OF COMPLIANCE
ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO

WE CERTIFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED
ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GIVEN IN ONE OR MORE
OF THE FOLLOWING STANDARS:

CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENADO, FABRICADO Y PROBADO
DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS
EN UNO O MAS DE LOS SIGUIENTES ESTANDARES

AP1 6D - PIPELINE VALVES - GATE, PLUG, BALL AND CHECK

API 600 - STEEL GATE VALVES - FLANGED AND BUT-WELDING ENDS
API 598 - VALVE INSPECTION AND TESTING

AP1 599 - METAL PLUG VALVES - FLANGED AND WELDING ENDS

ANSI B16.10. -FACE TO FACE AND END TO END DIMENSIONS OF VALVES
ANSI B16.34 - VALVES - FLANGED, THREADED, AND WELDING ENDS

Sl MSS-SP61 - PRESSURE TESTING OF STEEL VALVES
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5 MECHANICAL TESTS _(PROP MECANICAS)
_ CHEMICAL COMPOSITION (%) (COMPOSICION QUIMICA) TENS | YIELD | ELG | RED|BHN
HERT TMaTERIAL] - C [ Mn P 3 Sl | Ni Cr | Mo | Cu v | W {kesi[kpst| % | %
- { AT | COLADA] (ASTM) , ; , CVN@| 1ST | 2ND | 3RD | AVG
"’343“28 216 #CB 0.250 0,720 0.016  0.019 0,480 0,110 0.180 0.050 0.087 0.001 31,98 8.9 2.0 8.0 183
7503 JABIS70 4 0.300 0.95 0.0th 0.02t 0.099 .05 0.030 0,015 0.015 - 0.003 17.5% /4.5 2.0 0.0
mlm 1A 487 8 D.280 0.970 0.030 0,020 0.830 0.550 - 0.050 D.240  0.D62 0.005 1.5 9.2 20.0 5.0 255
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